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1. INTRODUCTION 

This test report contains the results of test carried out by FIRES, s.r.o., Testing laboratory in Batizovce. 
The purpose of the test was to gain information for product certification. 

This test was carried out according to sponsor requirement. Technical report TR 020: 2004 was used as a 
supporting document. 

Sponsor’s representatives witnessing the test: 

Mr. Jacek Kliczek BAKS Kazimierz Sielski 
Mr. Jakub Chociński BAKS Kazimierz Sielski 
Mr. Łukasz Daniel Tele-Fonika Kable S.A. 
Mr. Marcin Zywiński Tele-Fonika Kable S.A. 
Mr. Jacek Nowicki Koelner (RAWLPLUG) 
Mr. Sebastian Czekan Koelner (RAWLPLUG) 
 
test directed by Ing. Marek Gorlický 
test carried out by Bc. Dávid Šubert 
operator Miroslav Hudák 

2. MEASURING EQUIPMENT 

Identification number Measuring equipment Note 
F 90 004 Horizontal test furnace for fire resistance testing - 

F 69 010 PLC system for data acquisition and control 
TECOMAT TC 700 - 

F 40 019 Visual and calculating software to PLC 
TECOMAT TC 700 - 

F 40 017 Control and communication software to PLC 
TECOMAT TC 700 - 

F 40 018 SW Reliance - 
F 40 020 Driver Tecomat - Reliance (SW) - 

F 71 041, F 71 042 Transducer of differential pressure  
(–50 to + 150) Pa 

measurement of pressure 
inside the test furnace 

F 54 027 Digital calliper (0 to 200) mm - 
F 54 056 Racking meter - 

F 69 009 PLC system for data acquisition and  climate 
control TECOMAT TC 604 - 

F 60 001 - F 60 009 Sensors of temperature and relative air humidity measurement of climatic 
conditions 

F 10 521 - F 10 528 Plate thermometers 
measurement of temperature 
inside the test furnace 
according to EN 1363-1 

F 10 701 Sheathed thermocouple type K Ø 3 mm  measurement of ambient 
temperature 

F 57 005 Digital stop-watch - 
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3. PREPARATION OF THE SPECIMENS 

Testing laboratory noted down production data of specimens from certified production. 
Test specimen data are listed in following table: 

Place of production RAWLPLUG S.A., Kwidzyńska 6, 51-416 Wrocław, 
Poland 

Number of certificate ISO 9001 01 100 1331958 
Issuing Body TŰV  Rheinland  
Date of issuing 01. 04. 2015 
Batch No.:  
R-RBP-M08/10W/25 SBC090 
R-FF1-N-10K160 KJ581 
R-KEM II- 300 + R-STUDS-12 + R-PLS-15125 PW927 
ONS-55040 SRC170 
R-KEXII-385 PW145 

Specimens were delivered to the testing laboratory by test sponsor. Installation of the specimens to the 
supporting construction was carried out by workers of the sponsor. 

4. PREPARATION OF THE TEST 

4.1 DESCRIPTION OF THE SPECIMENS STRUCTURE 

The following types of fasteners were used by test: 

R-RBP-M08/10W/25 Expanding shield anchor - bolt 
R-FF1-N-10K160 Frame fixing with collar and hex-head screw 
R-KEM II- 300 + R-STUDS-12 + R-PLS-15125 Universal polyester (styrene free) resin 
ONS-55040 Stainless steel self-drilling screw 
R-KEXII-385 Premium pure epoxy resin 

More detailed information about specimens is shown in the drawings which form an integral part of this test 
report. Drawings were delivered by sponsor. 

All the information about technical specifications of used materials and semi-products, information about 
their type sign were delivered by sponsor. This information was not subject of the inspection of specimens. 
Parameters which were checked are quoted in paragraph 4.3. 

4.2 DESCRIPTION OF THE SPECIMENS FIXATION 

Three pieces of each type of fasteners are used for the test. 

Specimens fixed to wall made of calcium silicate blocks SILKA,  
(200x199x333) mm, bulk density 1800 kg.m-3: 

Specimen No. Type of fastener 
Static  load 
applied to 
specimen 

Direction of the 
loading force 

1 / 2 / 3 R-RBP-M08/10W/25 15 kg 
acc. to drawing  4 / 5 / 6 R-FF1-N-10K160 10 kg 

7 / 8 / 9 R-KEM II- 300 + R-STUDS-12 + R-PLS-15125 15 kg 
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Specimens fixed to wall made of bricks Porotherm 25 Profi: 

Specimen No. Type of fastener 
Static  load 
applied to 
specimen 

Direction of the 
loading force 

10 / 11 / 12 R-RBP-M08/10W/25 10 kg 
acc. to drawing  13 / 14 / 15 R-FF1-N-10K160 7 kg 

16 / 17 / 18 R-KEM II- 300 + R-STUDS-12 + R-PLS-15125 15 kg 

Specimens fixed to wall made of aerated concrete blocks YTONG,  
(250x249x599) mm, bulk density 613 kg.m-3: 

Specimen No. Type of fastener 
Static  load 
applied to 
specimen 

Direction of the 
loading force 

19 / 20 / 21 R-RBP-M08/10W/25 15 kg 
acc. to drawing  22 / 23 / 24 R-FF1-N-10K160 10 kg 

25 / 26 / 27 R-KEM II- 300 + R-STUDS-12 + R-PLS-15125 15 kg 

Specimens fixed to rectangular steel profile on ceiling (thickness of profile wall 3,0 mm): 

Specimen No. Type of fastener 
Static  load 
applied to 
specimen 

Direction of the 
loading force 

28 / 29 / 30 ONS-55040 2 kg 
vertical, 

parallel to the anchor 
center line 

Specimens fixed to ceiling made of concrete panel (C16/20), 150 mm thick: 

Specimen No. Type of fastener 
Static  load 
applied to 
specimen 

Direction of the 
loading force 

31 / 32 / 33 R-KEXII-385 50 kg 
vertical, 

parallel to the anchor 
center line 

Way of loading of fasteners fixed to side wall: 

 

Tested Fastener

Threaded rod M10

175

Bracket type WMC/WMCO (BAKS)

Supporting construction
SILKA / YTONG /  POROTHERM

 

F (N)
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Steel chain and loads were used as the equivalent load. 

The test sponsor chose supporting construction, its thickness, way of specimen fixation to the supporting 
construction and value and way of loading. 

4.3 INSPECTION OF THE SPECIMENS 

The conformity of the drawings and the test specimens was checked before and after the fire resistance 
test. It was possible to carry out this check on the test specimen. The specimens corresponded to the 
drawings which are part of this test report. The visual review of the test specimens, the used materials as 
well as the size verification (basic dimensions) and also the way of specimens fixation to supporting 
construction were subject of this inspection. 

4.4 CLIMATIC CONDITIONING OF THE SPECIMENS 

Test specimens were stored in the hall of testing laboratory and were conditioned according to EN 1363-1 
under the following climatic conditions: 

Ambient air temperature [°C] 
mean 21,1 
standard deviation  1,1 

Relative air humidity [%] 
mean 42,4 
standard deviation 1,5 

The humidity equilibrium state of test specimens was not determined. Test specimens did not comprise 
hygroscopic materials. 

5. CARRYING OUT OF THE TEST 

5.1 CONDITIONS OF THE TEST 

Conditions in the test furnace (temperature – standard temperature/time curve, pressure, content of O2) as 
well as in the testing room (ambient temperature) corresponded to EN 1363-1 during the test.  
Detailed information is part of this test report, or in record from the test. 

Values characterizing environment in the testing room directly before the test: 

Relative air humidity [%] Ambient air temperature [°C] 
43,9 22,7 

5.2 RESULTS OF THE TEST 

Measured values are stated in this test report. 
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6. CLOSING 

Evaluation of the test: 

Type of material Specimen 
No. Type of anchor 

Static  load 
applied to 
specimen 

Fire resistance – time 
till the performance 
criterion achieved 

Type of 
failure 

Wall made of 
SILKA 

1 / 2 / 3 R – RBP 15 kg 
90 minutes no failure / 
90 minutes no failure / 

30 minutes 
- / - / P 

4 / 5 / 6 FF1 10 kg 90 minutes no failure - 
7 / 8 / 9 R-KEM II – 300 15 kg 90 minutes no failure - 

Wall made of 
Porotherm 25  

Profi 

10 / 11 / 12 R – RBP 10 kg 90 minutes no failure - 
13 / 14 / 15 FF1 7 kg 30 minutes P 
16 / 17 / 18 R-KEM II – 300 15 kg 30 minutes P 

Wall made of 
YTONG 

19 / 20 / 21 R – RBP 15 kg 90 minutes no failure - 

22 / 23 / 24 FF1 10 kg 
90 minutes no failure / 
90 minutes no failure / 

30 minutes 
- / - / P 

25 / 26 / 27 R-KEM II – 300 15 kg 90 minutes no failure - 
Rectangular steel 
profile with wall 

3,0 mm thick 
28 / 29 / 30 ONS-55040 2 kg 90 minutes no failure - 

Ceiling made of 
concrete panels 
C16/20, 150 mm 

31 / 32 / 33 R-KEXII-385 50 kg 
90 minutes no failure / 
90 minutes no failure / 

30 minutes 
- / - / P 

Explanation: 

P pull-out failure 

The fire test was terminated in the 94th minute at the request of test sponsor. 
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Measured values inside the test furnace

Time Deviation Pressure
t  [min] Td1 Td2 Td3 Td4 Td5 Td6 Td7 Td8 Tave Tn To de [%] p [Pa]

0 25,6 26,6 25,8 26,5 27,8 28,8 28,1 28,4 27,2 20,0 22,7 0,0 17,1
5 555,4 590,8 581,2 501,2 556,1 598,0 572,1 498,6 556,7 576,0 22,8 -13,1 17,6

10 712,5 696,3 686,5 602,0 716,4 721,3 702,7 632,9 683,8 678,0 22,8 -4,5 18,2
15 781,5 759,4 758,6 686,1 771,9 784,9 757,3 694,3 749,3 739,0 22,9 -2,4 18,3
20 810,8 814,7 820,3 755,5 790,0 822,6 826,3 788,6 803,6 781,0 22,9 -0,9 18,8
25 848,2 849,2 854,9 779,5 830,3 867,1 875,1 813,5 839,7 815,0 23,0 -0,1 19,8
30 873,4 894,3 913,0 846,2 858,6 919,9 916,8 870,0 886,5 842,0 23,0 0,7 18,1
35 911,9 898,8 915,1 868,2 870,6 917,7 924,6 889,9 899,6 865,0 23,1 1,4 17,6
40 902,8 885,5 907,0 874,2 872,5 914,0 915,5 881,8 894,2 885,0 23,1 1,6 18,2
45 886,4 898,5 912,6 889,4 864,8 898,3 899,6 869,0 889,8 902,0 23,2 1,2 19,4
50 881,7 902,0 900,1 898,1 853,0 876,9 882,6 862,2 882,1 918,0 23,2 0,8 17,3
55 889,7 909,8 927,4 910,7 861,9 904,0 922,5 886,4 901,6 932,0 23,3 0,2 19,6
60 904,5 926,2 940,4 947,3 879,8 921,1 939,0 935,0 924,2 945,0 23,3 0,0 17,2
65 960,8 958,3 966,9 971,9 926,5 958,9 969,7 955,8 958,6 957,0 23,4 -0,1 17,4
70 962,6 967,6 982,8 989,7 930,7 967,0 987,9 977,5 970,7 968,0 23,4 -0,1 19,6
75 967,0 978,0 991,4 990,9 939,3 978,1 999,7 984,9 978,7 979,0 23,5 -0,1 18,8
80 973,6 984,4 994,9 993,1 948,3 988,6 1006,9 988,9 984,8 988,0 23,6 -0,1 17,6
85 980,9 992,7 1006,8 1001,6 958,2 999,4 1017,8 1001,0 994,8 997,0 23,6 -0,1 18,2
90 996,1 1001,9 1019,5 1020,0 973,0 1013,1 1030,7 1021,5 1009,5 1006,0 23,6 -0,1 19,2
91 998,2 1006,6 1021,5 1021,5 973,9 1015,0 1033,1 1025,5 1011,9 1008,0 23,6 -0,1 19,3
92 1000,2 1009,3 1022,4 1023,7 976,7 1018,7 1036,0 1027,0 1014,3 1009,0 23,7 -0,1 18,9
93 1002,6 1012,0 1024,7 1025,6 979,2 1020,5 1037,7 1029,0 1016,4 1011,0 23,7 -0,1 18,2
94 1007,0 1015,1 1028,4 1026,9 981,7 1022,0 1040,2 1031,6 1019,1 1012,0 23,7 -0,1 19,3
95 1007,6 1017,0 1029,9 1027,4 983,4 1023,5 1041,3 1031,8 1020,2 1014,0 23,7 -0,1 19,3

Tave Average temperature in the test furnace calculated from plate thermometers
Tn Standard temperature in the test furnace laid down to test guideline
To Ambient temperature 
de Deviation of the average temperature from the standard temperature calculated according to test guideline
p Pressure inside the test furnace measured under the ceiling of the test furnace

Layout of measuring points inside the test furnace:

   Temperature [°C]

Td2

Td4

Td3

Td1 Td5

Td6

Td7

Td8
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8. FINAL PROVISION 

§ This report details the method of construction, the test conditions and results obtained when the 
specific element of construction described herein was following the procedure outlined in EN 1363-1, 
and where appropriate EN 1363-2. Any significant deviation with respect to size, constructional 
details, loads, stresses, edge or end conditions other than those allowed under the field of direct 
application in the relevant test method is not covered by this report. 

§ Because of the nature of the fire resistance testing and consequent difficulty in quantifying the 
uncertainty of measurement of fire resistance, it is not possible to provide a stated degree of accuracy 
of the result. 

§ The test results refer only to the tested subjects. This test report is not an approval of the tested 
product by the test laboratory or the accreditation body overseeing the laboratory’s activities. The test 
was carried out on testing equipment that is the property of FIRES, s.r.o., Batizovce. Without 
the written permission of the test laboratory this test report may be copied and/or distributed only as 
the whole. Any modifications of the test report can be made only by the fire resistance test laboratory 
FIRES, s.r.o., Batizovce. 

Approved by:      Prepared by: 

Ing. Štefan Rástocký     Bc. Dávid Šubert 
leader of the testing laboratory   technician of the testing laboratory 

9. NORMATIVE REFERENCES 

ETAG 001: 2006 Guideline for European Technical Approval of metal anchors for use in 
concrete. Part one: Anchors general 

TR 020: 2004 Evaluation of Anchorages in Concrete concerning Resistance to Fire 
EN 1363-1: 2012 Fire resistance tests. Part 1: General requirements 
EN 1363-2: 1999  Fire resistance tests. Part 2: Alternative and additional procedures 

THE END OF THE TEST REPORT 
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